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SHANGHAI LANGFENG INDUSTRIALCO., LTD.
ROOM 910, BUILDING 6, LUXIANG ROAD 111,
SHANGHAI,CHINA PC:201907

The following merchandise was submitted and identified by the applicant as:
Product Description: SAFETY GOGGLE

Style/Item No: SG-032

Manufacturer/Vender: JI PIN EYEWEAR CO,, LTD.

Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: ANSI/ISEA Z87.1-2015 American National Standard for Occupational and
Educational Personal Eye and Face Protection Devices-
Section 5.2.1 Drop Ball Impact Resistance

Test Method & Result: --- Please refer to the following page(s) ---

Date of Receipt: FEB. 10, 2020

Testing Period: FEB. 10 ~ 19, 2020
--- See Next Page ---

Signed for and on behalf of
SGS Taiwan Ltd.

Testing site: Owen Cheng
61, Kai-Fa Road, Nanzih Export Processing Zone, 81170, Kaohsiung, Taiwan Manager
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Test Method & Result:
ANSI/ISEA Z87.1-2015 American National Standard for Occupational and Educational Personal Eye
and Face Protection Devices

Section
5.2.1 Drop Ball Impact Resistance
When tested in accordance with Section 9.6, the protector shall fail if any of the following occur when
impacted by a 25.4 mm (1 in.) diameter steel ball when dropped from a height of 127 cm (50 in.) :
- lens (lens only) fractures
- piece fully detached from the inner surface

- projectile penetrates the inner surface
- lens not retained

Finding
Sample Test Result
01 Pass
02 Pass
03 Pass
04 Pass
Note :

1. The content of this report is invalid if it is not presented as the entire report.
2. The statement of conformity is based on the test results, but does not include the measurement
uncertainty.
--- See Next Page ---
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— Picture(s) —

Photo “A” : Appearance of sample (front view)

Photo “B” : Appearance of sample (side view)

--- End of Report ---
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